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BRAKE LIGHT SWITCH CONNECTIONS

INSTALL BLK WIRE TO
NORMALLY OPEN

INSTALL RED WIRE TO
COMMON

CONNECT RED WIRE FROM
BRAKE PEDAL MICRO SWITCH
TO RED WIRE FROM
ACCESSORY HARNESS

CONNECT BLK WIRE FROM
BRAKE PEDAL MICRO SWITCH
TO BRN WIRE FROM
ACCESSORY HARNESS
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When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26651-G01 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2).......c.ccoververnnn. reeeennneranas 1
2 26707-GO01 BOLT AND WASHER ASSEMBLY, M5 X 8 X 10 MM LGi.....coveeereeeennend 1
3
4 26676-G01 SCREW, MB X 1 X 23 MM LG ...ttt sres st se s e 1
5 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 - 10) ....couveveeeeerceereeeeenane 1
6 * COIL, IGNITION ...ttt eeie e s raressee e ee e s sae s st e e e s me e s 1
7 * SPACER ...ttt s e et e s st e s nne e 1
8 * WASHER, LOCK ...ttt sertesisessesseeessesesesessaeessnesssesesssssssnnens 1
9 - NUT e sanssss s esses e sssse s st s 1
10 . SOREW .o eve s sess s s s sess s st sessseses s 1
1
12 13632-G1 NUT, MB X T LG o ereirirercerrerieteenersisstessssiersensesssseessesaeeseseeseesnnsssssss e sssnssesssnenens 2
13 XXXXX-XX STARTER / GENERATOR (SEE SECTION AAFOR

PARTS LIST AND QUANTITY) ctireecceerceeieereecetteeseeee e ee e e esesseenssssss sesameseas X
14 25887-G01 WIRE, F1 - A2 ..ottt sttt re e s e esessae s s e s bes s s s saesssanneeennen 1
15 25682-G1 COVER, TERMINAL .....ccotitrtieiteteceeereiiererreeecereseseeeeesseeeseseeeneeessssssesssassessenen 3
16
17 00715-G3 BOLT, 5/16 - 18 X 1 1/4 LG .ottt e e st esn s e 1
18 20294-G3 CABLE, GROUND .......oiiirertretrcvtesresstessereessrsssesenessesssseessssessnssessssssssesonns 1
19 25972-G12 WIRE, B- GRD ..ottt scierceseseee e te s e s e s e e s asessssan e ssnmneeson 1
20
21 27778-G01 KEY SWITCH HARNESS ...t ................................ 1
22 27777-G01 CONTROL HARNESS ...... .ottt ercteesessesessee e mseee st eesseses e s ssmneessnns 1
23 27740-G03 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 25 - 42) ........ccccccuveunened 1
24
25 00532-G1 NUT, 1/4 = 20ttt eree s e rteee et e e e e e me e s e see e seesasss s mnnenas 5
26
27 * NUT, 5/16 = 24ttt re e et e e ee e sen e e e e e s serer e s sssbese s saeessassrne s 2
28 00565-G7 WASHER, LOCK, 1/4 ...t sctescerssaessnteesteevtsessssesabesesnnesssennns 6
29 * WASHER, LOCK, #10 ......oiiireietrcttseeesimrrrsreseeeeesesassseesssssstessssnesssenans 2
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